
 
 
 
 

 
 
 

Guidelines for the Use of Recycled Water 
 

 

 

 

 

 

 

 

 



  1 

 

TABLE OF CONTENTS 
SECTION                                                                                                                  PAGE 

PURPOSE..........................................................................................................................3 

SECTION A RECYCLED WATER & REGULATIONS.…………………………..4 

WHAT IS RECYCLED WATER?....................................................................................4 

CVWD WATER RECLAMATION PLANTS…………………………………………..5 

THE RECYCLED WATER TREATMENT PROCESS………………………………...6 

BENEFITS OF RECYCLED WATER IRRIGATION ....................................................7 
[...]
SECTION E CROSS-CONNECTION CONTROL.....................................................31 

PROTECTION OF POTABLE WATER SYSTEMS ......................................................31 

INITIAL CROSS-CONNECTION TEST ........................................................................31 

FOLLOW-UP CROSS-CONNECTION TEST ................................................................31 

CROSS-CONNECTION CONTROL TESTING (CCCT)................................................32 

EMERGENCY CROSS-CONNECTION RESPONSE PLAN ........................................32 

SECTION F REUSE SITE PRESSURE-TESTING PROCEDURE..........................33 

SECTION G SAMPLE FORMS AND SITE SPECIFIC DETAILS..........................36 

SUMMARY OF STEPS TO OBTAIN RECYCLED WATER .......................................36 

RECYCLED WATER – SITE INSPECTION REPORT….…………………………….40 

SECTION H LOCAL GOVERNING AGENCIES......................................................42 

SECTION I DEFINITIONS ..........................................................................................43 

SECTION J TIPS FOR SUCCESSFUL USAGE.........................................................45 

SALT LEVELS.................................................................................................................46 

Type of Plants ...................................................................................................................46 

Soil Types .........................................................................................................................46 

Irrigation Schedule............................................................................................................46 

NUTRIENTS ....................................................................................................................46 

Fertilizer Value .................................................................................................................47 

Ornamental Lakes .............................................................................................................47 

Increased Mowing..............................................................................................................47 

“ON-SITE” SUPERVISORS DO’S AND DON’TS…………………………………….48 

RECYCLED WATER USES ALLOWED IN CALIFORNIA  …………….…………..49 

EXAMPLE OF A DRINKING FOUNTAIN COVER ………………………………….51 

 



  3 

 

 

 

PURPOSE 

The purpose of this Manual is to provide the recycled water customer and Recycled 

Water On-site Supervisor with a resource for the day-to-day operation and control of that 

system, in order to protect the health and welfare of the personnel involved with its use as 

well as the general public, and to protect the quality of local water resources. Recycled 

water is an important resource for the State of California, and its use for nonpotable 

applications is, in many cases, mandated by State law.  

 

This Manual provides necessary information to meet existing regulations for the 

operation of the customer’s recycled water system. Every effort has been made to ensure 

that this Manual is in compliance with, and is not intended to supersede existing codes, 

laws, statutes and regulations of the State of California, Regulatory Agencies and local 

governing bodies, concerning the currently approved use of recycled water. This Manual 

is also not intended to supersede the American Water Works Association (AWWA) 

California-Nevada Section’s Guidelines for Distribution of Nonpotable Water or 

Guidelines for the On-site Retrofit of Facilities Using Disinfected Tertiary Recycled 

Water. 

 

Since legal and regulatory requirements can change without the express approval or 

knowledge of the Coachella Valley Water District (CVWD), CVWD assumes no liability 

for errors in this Manual or changes made necessary by changes in applicable laws or 

regulations. It’s the responsibility of the Customer to check with CVWD before initiating 

any operational or physical changes to the use site’s system. 

 

This Manual is organized in the following manner: 

• The Customer’s Summary provides a brief commentary on major topics and 

indicates a page number to find additional information. 

 

• General Provisions covers the basic administrative requirements including 

authorities, responsibilities and liabilities. 

 

• Design and Construction covers the considerations needed when an on-site 

recycled water system is first installed or modified. 

 

• Operation and Maintenance covers the basic conditions for service contained 

in the State of California’s “Water Recycling Criteria”. 

 

• Marking and Equipment gives the basic requirements for marking the water 

systems and signing the use area. 

 

• Cross-connection Controls and Pressure Testing Procedure outline the 

requirements for protecting the potable water system and keeping it separate from 

the recycled water system. 

 



  4 

 

• Sample Forms and Site-Specific Details provides a summary of steps to obtain 

recycled water, templates of sample forms to help with inspections and a location 

for information specific to the use-site. 

 

• Local Governing Agencies provides the names, addresses and phone numbers of 

agencies responsible for the regulatory administration of water recycling 

activities. 

 

• Definitions are included for terms used within the Manual. 

 

 

 

 
 

 

SECTION A RECYCLED WATER & REGULATIONS 
 

WHAT IS RECYCLED WATER? 

Recycled water as used in this Manual and defined in Title 22, Chapter 3 of the 

California Code of Regulations, refers to tertiary-treated water produced from the three-

stage treatment of municipal wastewater.  It is municipal wastewater collected from 

homes and businesses that receives a high level of treatment at a water reclamation plant.  

It is monitored 24/7, water quality samples are collected and tested to ensure permit 

regulation limitations are met, so that it can safely be beneficially reused.  It is no longer 

considered wastewater.   

 

A producer of recycled water that meets the requirements of the Uniform Statewide 

Recycling Criteria are facilities known as Water Recycling (or Reclamation) Plants.  The 

recycled water produced by these plants is delivered to Customers through distribution 



  5 

 

systems owned and operated by a Recycled Water Distributor.  Recycled Water 

Producers and Distributors can be one and the same entity, such as CVWD.  

 

The appearance of recycled water is identical to domestic water.  Recycled water 

produced by CVWD meets the State’s criteria for tertiary disinfected recycled water.  It is 

virtually colorless and odorless and is allowable for full-body human contact but not for 

direct human consumption.  The sensible use of recycled water affords an excellent 

choice for essentially all nonpotable applications.  Properly managed recycled water is 

safe to use. 

 

CVWD WATER RECLAMATION PLANTS 

CVWD owns and operates two water reclamation plants (WRPs) that treat and deliver 

recycled water.   

 

WRP10 is located in Palm Desert.  The design capacity of the tertiary treatment system at 

WRP10 is 15 MGD.  WRP10 is the delivery destination for canal water in the Mid-

Valley Pipeline.  The Mid-Valley Pipeline transports canal water from the Coachella 

Branch of the All-American Canal to WRP10 and provides canal water to several golf 

courses along its nearly 7-mile stretch, delivers canal water to the Palm Desert 

Groundwater Replenishment Facility, and supplements WRP10’s supply of recycled 

water with canal water to meet the needs of the nonpotable water customers downstream 

of WRP10.  WRP10 has two distribution systems that provide nonpotable water to its 

downstream customers.  One is a low-pressure system, which recycled water and/or canal 

water leaves the plant at 85 psi.  The other system is a high-pressure system which pumps 

recycled water and/or canal water out at 135 psi.  WRP10 began delivering recycled 

water in 1987 and serves a blend of canal water and disinfected tertiary recycled water to 

golf courses, homeowner’s associations, high school athletic fields, and the landscaped 

areas at CVWD’s Palm Desert facilities.       

   

WRP7 is located in North Indio.  The design capacity of the tertiary treatment system at 

WRP7 is 2.5 million gallons per day (MGD).  Since 1997, WRP7 has served a blend of 

canal water and disinfected tertiary recycled water to nonpotable water customers, which 

are golf courses.   

 

Customers using disinfected tertiary recycled water from WRP7 or WRP10 for golf 

course and landscape irrigation, operated under the general statewide recycled water 

Board Order WQ 2016-0068-DDW and abide by CVWD’s Recycled Water Ordinance 

#1440.1 and Recycled Water Permit.    

 



  6 

 

 
 

THE RECYCLED WATER TREATMENT PROCESS 

Wastewater, which is recycled for reuse, is made up of two components that must be 

broken down or removed for treatment: organic waste and inorganic waste. Organic 

waste is that which can be broken down and treated biologically. Inorganic waste, which 

must be removed from the wastewater stream, is unable to be biologically broken down 

and treated. That being said, as wastewater enters a plant, it is first mechanically screened 

to remove large inorganic debris such as rags, paper products and sticks. These removed 

materials are hauled away to an approved disposal facility. Sedimentation tanks are used 

to remove the remaining smaller inorganic material such as sand, grit and rocks. This is 

considered the primary treatment process. 

 

The organic waste continues to the secondary treatment process, also called the activated 

sludge process. This is a biological process which takes place in large aeration basins. In 

these basins, the organics in wastewater provide food for trillions of microorganisms. 

While these microorganisms are busy consuming organic waste, the aeration basin 

provides dissolved oxygen to help keep the microorganisms alive.  

 

The broken-down organic waste, now considered to be activated sludge, settles to the 

bottom of a clarification tank. The sludge then moves to the belt press process where the 

sludge is squeezed between two belts and a series of rollers.  The belt press process 

produces a sludge cake of approximately 15% to 18% solids.  The clear water separated 

from the sludge in the clarification tank is called secondary effluent.  Secondary effluent 

water is further treated for various stages of recycled water.  The sludge cake, also called 

biosolids, is hauled away by composting companies to undergo another treatment step 

before becoming compost.  

 

The next level of recycled water is called tertiary disinfected recycled water. Tertiary 

treatment is achieved when secondary effluent is sent through a filtering station and 

disinfected. The filtered water is chlorinated to kill any residual bacteria and viruses 

which could potentially be harmful. When the process is finished, the tertiary disinfected 

recycled water will meet the Title 22 regulations and requirements and is only one step 

below drinking water standards. At other facilities, the tertiary treatment process could 

also include ultra-violet light, microfiltration, and/or reverse osmosis. 
 

 
 



  7 

 

BENEFITS OF RECYCLED WATER IRRIGATION 
With population growth comes an increased demand for limited potable water supplies 

and greater concern about the use of potable water for irrigation.  There is also 

uncertainty about the reliability of imported water supplies.  The future dependence upon 

using these two water supplies for nonpotable water purposes is questionable, making 

recycled water more attractive as an alternative water supply.  The amount of recycled 

water available is generally not affected by drought, meaning recycled water customers 

don’t risk losing expensive landscaping due to water shortages and potential mandatory 

rationing. 

 

Tertiary disinfected recycled water can be used for virtually all nonpotable applications 

(See page 48 for the WateReuse Association’s list of recycled water uses allowed in 

California). Recycled water may also contain a beneficial nutrient content, such as 

nitrogen, potassium, calcium, magnesium, sulfur, and other macro and micronutrients, 

which may provide some level of fertilization during the irrigation process.  A full 

recycled water quality analysis can be obtained from CVWD.  See Section J for tips to 

help customers understand the full benefits of irrigating with recycled water.  Irrigation 

with recycled water is making use of a valuable resource that would otherwise be 

disposed of.  

 

 
 

NEED FOR REGULATIONS 
Regulations make the use of recycled water possible. Regulations ensure consistent, 

reliable water quality while being fully protective of public health.  California Code of 

Regulations Titles 22 and the State Water Board’s Cross-Connection Control Policy 

Handbook (CCCPH) are the two sets of regulations that accomplish this.  Title 22 

establishes the requirements for recycled water treatment, quality and allowable use.  The 

CCCPH establishes the requirements for backflow protection of the potable water supply.  

Both Title 22 and CCCPH regulations can be found in the Statues and Regulations which 

contain all of the California Health laws related to recycled water and are located on the 

following websites: 

 

https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/cccph.html 

https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/Lawbook.html 

https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/cccph.html


  8 

 

 

Recycled water is a safe and effective resource for nonpotable use.  Properly managed 

recycled water has a very limited health risk, if any.  To help in the proper management 

of recycled water, the State of California, the local city or county Health Department and 

CVWD have developed rules and regulations for the safe use of recycled water.  These 

rules and regulations are in place to manage the risks associated with the use of recycled 

water and are protective of the customer, its Recycled Water Recycled Water On-site 

Supervisor and employees, and the public.  These rules and regulations keep the 

following concepts in mind for the safe use of recycled water:   

 

• Because recycled water is not suited for human consumption, every effort must be 

made to prevent the customer’s recycled water system from being cross-

connected with the potable (drinking) water system. 

 

• Plans must be carefully reviewed to ensure against cross-connections and that 

proper equipment is to be installed. 

 

• The recycled water system must be operated under the authority of a Nonpotable 

Water Agreement that outlines any special considerations or requirements for the 

particular use site. 

 

• The customer must obtain a Recycled Water Permit from CVWD for the 

discharge of recycled water. 

 

• The customer must designate a Recycled Water Recycled Water On-site 

Supervisor who is responsible for managing the on-site water system. The 

Recycled Water Recycled Water On-site Supervisor ensures the system is 

operated within the established guidelines and is properly maintained. 

 

• In cooperation with the Customer, CVWD will make regular inspections of the 

site. 

 

• The customer must instruct all people with access to recycled water on their 

property of its proper use and precautions. 

 

• All piping and points of connection must be labeled with “Recycled Water -- Do 

Not Drink” and the universal “Do Not Drink” symbol. 

 

• All recycled water use areas accessible to the public must be posted with signs 

visible to the public and must include the statement “Recycled Water – Do Not 

Drink” and the “Do Not Drink” symbol. 

 

• An initial cross-connection test must be conducted to determine if there are any 